IMPORTANT MANUAL Do Not Throw Away

Poulan PRO

REPAIR PARTS MANUAL

A WARNING:

MODEL- Read this Manual and follow all Warnings
and Safety Instructions. Failure to do so can

result in serious injury.
GARDEN TRACTOR

ALWAYS WEAR EYE PROTECTION DURING OPERATION

Visit our website: www.poulan-pro.com

Printed in U.S.A.




TRACTOR - - MODEL NUMBER PBGT26H54 (96042004002), PRODUCT NO. 960 42 00-40

KEY

DECALS
3 4 2
5
13
14
12
9
16
* I
6 Y
o
mm
) >4/
KEY PART
NO. NO. DESCRIPTION
1 411658 Decal, Operator's
2 402355 Decal, Hood RH
3 402525 Decal, Dash Lower
4 411140 Decal, Replacement
5 172743 Decal, Strg Whi
6 408843 Decal, Engine HP
8 198785 Decal, Mower Sch.
9 145005 Decal, Battery Dnge/Poi
10 402357 Decal, Hood LH
11 178502 Decal, Mower Caution
WHEELS AND TIRES

4
10

wheel_art_1-vgt

10 3
1
N
/7

8 15

f_

—
PART
NO. DESCRIPTION
170563 Decal, MowerWarningKeepHandAway
172740 Decal, Fender
408796 Decal, Panel SD
408948 Decal, Fender SD LH
408949 Decal, Fender SD RH
166960 Decal, Bypass
193279X428 Pad, Footrest, LH
193101X428 Pad, Footrest, RH
409631 Manual, Operator's (Eng & French)
417307 Manual, Parts

PART

NO. DESCRIPTION
59192 Cap, Valve, Tire
65139 Stem, Valve
106228X421 Rim Assembly, Front
8134H Tube, Front (Service Item Only)
106230X Tire, Front
278H Fitting, Grease (Front Wheel Only)
9040H Bearing, Flange (Front Wheel Only)
104757X421 Cap, Axle (Front Wheel Only)
105588X Tire, Rear
71544 Tube, Rear (Service ltem Only)
124074X421 Rim Assembly, Rear
144334 Sealant, Tire (10 oz. Tube)

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER PBGT26H54 (96042004002), PRODUCT NO. 960 42 00-40

SCHI12
+ ‘ -
BATTERY SOLENOID
g : STARTER
RED |
C(o— O\ O—= O o
AMMETER FUSE | .
(OPTIONAL) ! I BLACK
I
: I
WHITE PTOSWITCH |~~~ ~—~ WHITE
(DISENGAGED) ~ em————— —|=
7777777 I
I
O !
|
| I
. I
: ' : l ) GRAY
'CLUTCH/BRAKE !
] L (PEDALUP)_
C T T T T T T
| REVERSE SWITCH |
| (NOT IN REVERSE) |
I I
I I
I I
————————— I
I
BLACK !
‘ | SEAT SWITCH |
® 3 BLACK (NOT OCCUPIED) |
BLACK
1 I
4¢— I
N !
\ |
T I
I
| Juxetion |\ L
| CONNECTOR I
. w O
Z | SHORTING |
2 | CONNECTOR |
2 | CHASSIS |
tHARNESS . !
[IC [IF [IH () IoNmoN L () SPARK ® :
UNIT PLUGS GAP
G (2 PLUGS ON
(OPTIONAL) TWIN CYL. ENGINES)
BLUE HOUR BLACK
[ap o 2
2
PTO SWITCH E _1 BLUE @ BLACK
@
(MATING SIDE) POWER OUTLET
(OPTIONAL)
77777777 CHARGING SYSTEM OUTPUT
FUEL SHUT-OFF 9-16 AMP DC @ 3600 RPM
SOLENOID
(IF EQUIPPED) O REGULATOR
STATOR
8
E -T T T~ j‘ 28 VOLTS AC @ 3600 RPM (REGULATOR DISCONNECTED)
o
O l BROWN @ BLACK
| LIGHT |
| SWITCH ' @
777777 .
HEADLIGHTS

[——1
0y O WIRING INSULATED CLIPS o
NOTE: IF WIRING INSULATED
IGNITION SWITCH o q, CLIPS WERE REMOVED FOR N B LE
POSITION | CIRCUIT ~ “MAKE” SERVICING OF UNIT, THEY
OFF MGIAL D, O SHOULD BE RE-INSTALLED TO
PROPERLY SECURE YOUR —()—
RUN/OVERRIDE| B+Al == WIRING. REMOVABLE
RUN B+Al L+A2 CHASSIS HARNESS DASH HARNESS CONNECTIONS
START |B+S+ Al CONNECTOR CONNECTOR

(MATING SIDE)

3



TRACTOR - - MODEL NUMBER PBGT26H54 (96042004002), PRODUCT NO. 960 42 00-40

ELECTRICAL

T11S

With 12V Outlet Option

With Service Minder Option




TRACTOR - - MODEL NUMBER PBGT26H54 (96042004002), PRODUCT NO. 960 42 00-40
ELECTRICAL

KEY PART

NO. NO. DESCRIPTION

1 144927 Battery

2 74760412 Bolt Hex Head 1/4-20 x 3/4

8 186491 Box Battery

16 176138 Switch Interlock Push-In

21 175688 Harness Socket Light W/4152J
22  4152J Bulb Light

24 400253 Cable Battery

25 198893 Cable Start Red 17.5"

26 175158 Fuse

27 73510400 Nut Keps Hex 1/4-20 unc

28 145491 Cable, Ground

29 401545 Switch, Seat

30 193350 Switch, Ignition

33 411935 Key/Chain

34  110712X Switch Light / Reset

40 401104 Harness Ign. Dash

41 17720408  Screw Thd Cut 1/4-20 x 1/2

42 131563 Cover, Terminal

43 192507 Solenoid

46 401763 Gauge Hourmeter

50 174653 Switch, PTO

55 17060512  Screw Thdrol 5/16-18 x 3/4 TYTT
59 400303 Outlet 12-Volt

71 194276 Harness Ignition, Chassis

79 175242 Bulbholder Asm. Incan Descent
90 400724 Cover Terminal Battery

91 190270 Strap Battery Mount Front

99 17670412 Screw Hexwsh Thdrol 1/4-20 x 3/4
100 19091416 Washer 9/32 x 7/8 x 16 Ga.

101 198317 Pigtail MATNLK
102 404454 Harness Pigtail K46
103 407962 Harness Pigtail 12V Outlet

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER PBGT26H54 (96042004002), PRODUCT NO. 960 42 00-40
CHASSIS

chassis-tex_Stealth Il PL_1



TRACTOR - - MODEL NUMBER PBGT26H54 (96042004002), PRODUCT NO. 960 42 00-40

CHASSIS

KEY PART
NO. NO.

5 195102X428
14 175260X428
18 175289X428

34 196125

36 17060512
37  400009X428

58 194314

68 17490508

122 192512
130 191611
139 196539
148 164655
150 175351
152 199535
153 161840

161 193097X428

162 142432
165 196826
175 193236
176 400776
177 195227
178 195651
180 195477

181 193102X428

182 192551

183 74780520
189 17000512
194 73900500
196 193098X428
198 197300X505

199 196377

205 169847X428
206 169848X428

222 137729
228 195161
235 406129

236 73930500

278 196394

DESCRIPTION

Dash

Hood

Grille

Plate Engine

Screw 5/16-18 x 3/4

Fender

Bracket Fender

Screw Thdrol 5/16-18 x 1/2
Screw WSHD Hex 10-32 x 5/8
Screw 10 x 3/4 Single Lead-Hex
Bolt Shoulder

Bumper

Duct Heat Hood

Shield Browning/Debris

Lens Bar

Console Fuel Window

Screw Hex Wsh Hi-Lo 1/4 x 1/2
Bracket Support Tank
Crossmember

Screw #10-24 x 5/8 Rnd Qudrx
Bushing Steering

Cargo Asm. Net

Chassis

Bushing Mtg. Fender Crgo.
Dash Lower

Bolt Fin Hex 5/16-18 UNC x 1-1/4
Screw 5/16-18 x 3/4

Nut Lock Hex Flange 5/16-18
Console Asm. Deck Lift
Indicator Deck Lift

Plate Deck Lift

Skirt Hood RH

Skirt Hood LH

Screw Thd Roll 1/4-20 x 5/8
Stud Fastener

Spacer Fender

Nut Center Lock 5/16-18 UNC
Bracket Pickoff Hood

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm



TRACTOR - - MODEL NUMBER PBGT26H54 (96042004002), PRODUCT NO. 960 42 00-40

DRIVE

207

929

%

S e

S~

‘

drive-tex_27_gt_tufftorg_r2



TRACTOR - - MODEL NUMBER PBGT26H54 (96042004002), PRODUCT NO. 960 42 00-40

DRIVE

KEY PART
NO. NO.

1 -
2 7070E

3 7563R

7 199837

9 140080
15 19131316
17 401072
26 199679
29 407245
33 12000053
35 197275
42  8883R
49 72110614
50 194327
51 73900600
52 194326
56  125907X
64 197865
69  123800X
73 74490544
74 142432
80 407182
92 74760520
99 407247

116 73900500
125 17000512
143 17490508
153  4497H
159 76020412
160 169484
161 195403
163 407246
166 197290

DESCRIPTION

Transaxle, TuffTorq K66

Key

Hardened Washer

Hub Asm. Wheel

Bolt Hub Wheel

Washer 13/32 x 13/16 x 16 Ga.
Spring, Brake

Spring Return Cruise

Rod, Brake

Ring E

Rod, Brake, Park

Cover, Foot Pedal

Bolt

Pulley Idler Flat

Lock Nut 3/8-16

Idler V-Groove 910" Offset
V-Belt, Drive

Shaft Asm. Pedal Brake Control
Washer 1 1/32 x 1 5/8 x 16 Ga.
Bolt Hex Fighd 5/16-18 Gr 5
Screw Hx Wsh Hi-Lo 1/4 x 1/2 unc
Strap Torque

Bolt Fin Hex 5/16-18 unc x 1.25
Rod Bypass

Nut Lock Hex Flange 5/16-18
Screw 5/16-18 x 3/4

Screw 5/16-18 x 1/2

Retainer Spring

Pin Cotter 1/8 x 3/4

Retainer Clip

Spring, Return, Clutch

Rod Pedal Control

Nut Push .625

KEY PART

NO.

167
170
171
183
184
185
186
187
188
189
190
196
197
206
207
208
209
210
211
213
214
215
216
221
222
224
225
226

NO.

405257
194322
72110616
197357
195361X505
72110620
194321
19133210
194323
194317
194318
17000616
199769
197867
197868
197869
199466
197860
120183X
195352X428
197302X428
197301X428
196131
403187
79212010
193099X428
407311
407109

DESCRIPTION

Latch Brake Parking

Keeper Belt Centerspan
Bolt

Spacer Axle

Handle Parking Brake

Bolt

Spacer Retainer

Washer

Link Clutch Ground Drive
Bellcrank Ground Drive
Keeper Bellcrank Ground Drive
Screw 3/8-16 x 1

Bracket Clutch Anti-Rotation
Bracket Mount Latch Cruise
Latch Control Cruise

Bolt Sector Control Cruise
Rod Conrtrol Cruise

Rocker Asm. Pdeal Control
Bearing Nylon

Knob Control Cruise

Pad Pedal Forward

Pad Pedal Reverse

Bracket Pulley Idler
Retainer Spring Clip Handle
Washer 21/32 x 1-1/4 x 10 Ga.
Console Toolbox

Keeper Belt Trans.

Bracket Mount Torque

NOTE: All component dimensions given in U.S. inches

1inch = 25.4 mm



TRACTOR - - MODEL NUMBER PBGT26H54 (96042004002), PRODUCT NO. 960 42 00-40
STEERING ASSEMBLY

steering-tex_stealth_Prem2 e e 13

10



TRACTOR - - MODEL NUMBER PBGT26H54 (96042004002), PRODUCT NO. 960 42 00-40
STEERING ASSEMBLY

KEY PART

NO. NO. DESCRIPTION

1 186093X428 Wheel, Steering

2 195968 Axle Asm., Front

4 403089 Spindle Asm., LH

5 403090 Spindle Asm., RH

6 6266H Bearing, Race Thrust Harden
7 121748X Washer 25/32 x 1-5/8 x 16 Ga.
8 12000029 Ring, Klip #T5304-75

9 121232X Cap, Spindle

13 121749X Washer 25/32 x 1-1/4 x 16 Ga.

14 10040600 Washer, Lock Hvy Hicl Spr 3/8
15 73540600 Nut, Crown Lock 3/8-24 unf

16 408219 Shaft Steering

19 194729 Plate Steering

20 195626X428 Boot, Steering

21 186737 Adapter, Wheel Steering
22 194845 Bushing, Strg. Blk

26 186095X428 Insert, Wheel Steering

28 17000612 Screw 3/8-16 x 3/4

35 194732 Gear, Sector Plate

45 19183812 Washer 9/16 x 2-3/8 x 12 Ga.

51 73940800 Nut Hex Jam Toplock 1/2-20 unf

53 188967 Washer Hardened .793 x 1.637 x .060
57 197246 Bracket Upstop

58 194747 Bolt Shoulder Sector Pivot CFM
59 194748 Washer Thrust Sector Steering
60 73971000 Nut Flange Lock 5/8-11

61 194740 Draglink LH

62 194741 Draglink, RH

63 17000512 Screw 5/16-18 x 3/4

64 199849 Retainer Clip Spring Steering
66 71020748 Bolt Hex Fghd 7/16-14 x 3 Serr
67 194737 Bushing PM Front Axle

68 73900700 Nut Lock Flange 7/16-14 Gr. 5
69 199162 Washer 1.5 x .505 x .118

70 196197 Bracket Deck Susp. Front

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

11



TRACTOR - - MODEL NUMBER PBGT26H54 (96042004002), PRODUCT NO. 960 42 00-40

ENGINE

N
©o

o]

SPARK ARRESTER KIT

engine-tex_bs-2cyl_2




TRACTOR - - MODEL NUMBER PBGT26H54 (96042004002), PRODUCT NO. 960 42 00-40
ENGINE

KEY PART

NO. NO. DESCRIPTION

1 - Engine B&S Model No. 445877-0760-E1
2 149723 Muffler

9 194320 Keeper Belt Engine

11 179335 Clutch Electric

12 194343 Pulley Engine

15 193499 Tank Fuel 4.0

18 195951 Cap Asm

20 175437X428 Control Throttle

21 191611 Screw 10 x 3/4 Single Lead-Hex
22 187767X428 Control Choke

28 401135 Fuel Line

29 137180 Spark Arrester Kit

31 145006 Clip Push-In Hinged

37 123487X Clamp Hose

41 126197X Washer 1-1/2 OD x 15/32 ID x .250

42 10040700 Washer Lock 7/16
45 73510400 Nut Keps Hex 1/4-20 unc

62 146629 Shield Heat Muffler

69 165391 Gasket

70 159955 Tube Exhaust LH

71 160589 Tube Exhaust RH

79 183906 Screw Socket Head

81 148456 Tube Drain QOil Easy

82 181654 Plug Drain QOil

84 17060620 Screw 3/8-16 x 1-1/4

85 179953 Bolt Hex 7/16-20 x 3.75 Gr. 5
87 198239 Bolt 5/16-18 unc x 1 w/Sems
90 17000616 Screw 3/8-16 x 1

91 187495 Bushing 1.375 OD

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

Engine Power Rating Information

The gross power rating for individual gas engine models is labeled in accordance with SAE (Society of Automotive Engi-
neers) code J11940 (Small Engine Power & Torque Rating Procedure), and rating performance has been obtained and
corrected in accordance with SAE J1995 (Revision 2002-5). Actual gross engine power will be lower and is affected by,
among other things, ambient operating conditions and engine-to-engine variability. Given both the wide array of prod-
ucts on which engines are placed and the variety of environmental issues applicable to operating the equipment, the gas
engine will not develop the rated gross power when used in a given piece of power equipment (actual “on-site” or net
horsepower). This difference is due to a variety of factors including, but not limited to, accessories (air cleaner, exhaust,
charging, cooling, carburetor, fuel pump, etc.), application limitations, ambient operating conditions (temperature, humid-
ity, altitude), and engine-to-engine variability. Due to manufacturing and capacity limitations, Briggs & Stratton may sub-
stitute an engine of higher rated power for this Series engine.

13



S

mower_deck 54-tex_3 ~_._-

TRACTOR - - MODEL NUMBER PBGT26H54 (96042004002), PRODUCT NO. 960 42 00-40

MOWER DECK

14



TRACTOR - - MODEL NUMBER PBGT26H54 (96042004002), PRODUCT NO. 960 42 00-40

MOWER DECK
KEY PART
NO. NO.

1 195632X421
6 196066

7 197181

8 174365
-- 187255
-- 187256
12 400337
13 187291
14 187281
15 110485X
16 19131312
17 72140505
19 194208
21 73680500
24 105304X
25 178102
26 110452X
27 187257X428
29 131491
30 173984
31 187690
32 173436
33 400234
34 73680600
39 197380
43 196065
46 137729
47 196103
49 73900600

DESCRIPTION

Deck Weldment Mower
Cover Mandrel LH

Cover Mandrel RH

Bolt 7/16 Asm. Blade

Blade Mulching

Blade Bagging

Rod Anti-Sway

Shaft Asm. w/Lower Bearing
Housing, Mandrel

Bearing, Ball, Mandrel

Washer 13/32 x 13/16 x 12 Ga.

Bolt Carr. 5/16-18 x 5/8

Pin Cotter 5/16 Bow Tie Lock
Nut, Crownlock 5/16-18 unc
Cap Sleeve

Spring, Torsion

Nut, Push

Deflector Shield

Rod, Hinge

Screw, Thdroll Washer Head
Washer, Spacer Mower Vented
Pulley, Mandrel

Nut, Flg. Top Lock

Nut Crownlock 3/8-16 unc
Pulley, Idler, Stationary

Arm, Idler

Screw, Thdroll. 1/4-20 x 5/8
V-Belt, Mower

Nut, Lock Flg. 3/8-16 unc

15

KEY PART
NO. NO.

50 72110616
52 196106
58 187342
59 187344
60 187607
97 178515
98 196105
113 72110508
114 187556
116 193406
117 174873
120 19132012
122 187557
185 73900700
187 195161
188 73900500
189 195185
190 196539
192 198468
194 72140716
195 72140620
-- 187292

- - 197701

DESCRIPTION

Bolt Rdhd Sqgnk 3/8-16 unc x 2
Pulley Idler Clutching

Baffle Right

Baffle Left

Baffle Center

Washer Hardened

Spring Drive

Bolt Rdhd Sgnk 5/16-18 x 3/4
Rod Tension Relief

Bolt, Shoulder

Gauge Wheel

Washer 13/32 x 1-1/4 x 12 Ga.
Bushing Tension Relief

Nut Lock Flange 7/16-14 Gr. 5
Stud Fastener w/"D" Anti-Rotation
Nut Lock Hex Flange 5/16-18
Arm Susp. Mower Rear

Bolt Shoulder

Keeper Belt Idler

Bolt Carr Sgnk 3/8-16 x 2-1/4
Bolt Rdhd 3/8-16 unc x 2-3/4 Gr. 5
Mandrel Asm. Service (Includes
Key Nos. 13-15 and 33)
Replacement Mower, Complete

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



TRACTOR - - MODEL NUMBER PBGT26H54 (96042004002), PRODUCT NO. 960 42 00-40
SEAT ASSEMBLY

seat-tex_6-tex LT

KEY PART
NO. NO.

406623
180166
140675
73800600
124181X
171877
196977
171852

N=20NOWN —

—- O

DESCRIPTION

Seat

Bracket Pivot Fender

Strap, Asm Fender

Nut, Lock W/Ins. 3/8-16 unc
Spring, Seat Cprsn

Bolt 5/16-18 uncx 3/4 w/Sems
Pan, Seat

Bolt, Shoulder 5/16-18

16

KEY PART
NO. NO.

37 73800500
40 197661

41 198200

43 74760612
44 19133812

DESCRIPTION

Nut, Lock 5/16-18 unc

Handle Slide Seat

Spring Latch Seat

Bolt Fin Hex 3/8-16 unc x 3/4
Washer 13/32 x 2-3/8 x 12 Ga.

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER PBGT26H54 (96042004002), PRODUCT NO. 960 42 00-40
MOWER LIFT

KEY PART KEY PART

NO. NoO. DESCRIPTION NO. NO. DESCRIPTION

2 195223 Shaft Asm., Lift 91 403407 Link Lift Susp Mower Rear

3 195230 Lever Asm., Lift Rh 97 17000612 Screw 3/8-16 x .75

7 196492X421  Grip, Lever 98 195264 Link Lift Susp. Front Mower

10 196314 Spring Torsion

87 194209 Pin Cotter 7/16 Bow Tie Lock

88 195304 Spring Lift Assist

89 19191912 Washer Clear Zinc NOTE: All component dimensions given in U.S. inches
90 194208 Pin Cotter 5/16 Bow Tie Lock 1 inch = 25.4 mm

17



PoulanPRO



Oliduvinod



Ll

‘ww ‘G = aonod |-- 'N-"3 s@onod us sasu 9|[spuoy cl6l6L61 68

-uop oS Juesodwod ap suoisuswIp S| s8I0l :JNOHVINIY dnuslal 8p HOSsaYy Y0€S6} 88
91/, enpuay} a|jidnon 60261 /8

abens| op pioodey 0,561 86 uolsio] 8p HosSaYy 71€961 (o]}

G/ X 91-8/€ SIA C19000.} .6 JaIns] np 99jpuued 99ublod L2y X696 L

abens| ap pioooey L0vE0Y 16 "a'0 ebens| ap aique,| op s|quiesul 0€cs61 €

91/G enpus} 9jjidnon 80¢t61 06 9iqle | 8p s|quissuy €2cS6 1 4

NOILdIHOS3A 303ld 4H3d NOILdIHOS3a 303id 4H3d

3a 3a 3a 3a

ON 'ON ON 'ON

3ASN3AANOL 3d IOVATT
0%-00 2 096 LINAOHd 3d "ON ‘(200¥002096) ¥SH92199d 3T1IAOI 3d 'ON - HNILOVHL



ww ‘Gz = 8onod |-- 'N-"3 s8onod us seguuop
1UOS JuesOdWOo9 ap suoIsuBWIP $8|'saIN0) :JNOHVYINIY

‘Bl 2| X 8/€-¢ X 2E/E | dllopuoy
¥/€ X 91-8/€ uojnog
uoisseldwod ap Lossey

NOILdIHOS3a

cl8EECL6I
c1909.v.
00c861

3031d
3a
ON

14%4
(974
(874

434
aa
"ON

91

uopingy

ouNn g1-91/G Uldl) NoJog

81-91/G uswalneds e uojnog

abais np anaAn)

¥/€ Xoun g|-91/G uojnog

abais np uoissaidwod ap Lossay
oun 91-8/€ Hasul 99AE H Ul8J) N0JOT
a|e,| &p 8|quissud,| 8p dYoeRY

1ond ap poddng

abalg

NOILdIHOS3a

199/61 O
009008€. L€
2s8LLL 12
116961 O}
L8121 8
Xisivzl L
0090088, 9
S/90vL €
99108 ¢
£2990v |
3031d 434
3a  3aa

ON ‘ON

17 X81-9 x81-1eas

393IS NA IT9INISN3
0%-00 2 096 LINAOHd 3a "ON ‘(200002096) ¥SH9Z199d 3T1IAOW 3d 'ON - HNILOVHL



‘ww $‘Gg = 9@onod |-- 'nN-"3 s8anod us sagu
-UOp 1UOS JueSOdWIOD 8P SUOISUBWIP S8 s8N0 :FNOHVINIY

19/dwod 8sNapuo} ap Jaued np a|quiasuy
(ec 10 GL-€1 "Jol Op "sou

s9| sldwod A) uupuew ap g|quiasug
S 180 p/g-g X dun 91-g/¢ uojnog
¥/1-2 X 91-8/¢ uojnog
81041N02-8pINY)

uojnog

aJale uoisuadsns ap selg

H uidJ noio3

uousa|

G 1eD ¥1-91/L uiBl} noio3
8|inoQ

"Bl 2L X ¥/1-1 X 2g/E | 8llepuoy
sanoJ sap uoddng

uojnog

ebiL

¥/€ X 81-91/G uojnog

anuajal ap HYossay

al|apuoy

a[esuan auedlyn

‘D0 duedIyo

‘a’Q 8uediyp

Inapusai-1ejeb np ainod

NOILdIHOS3d

102261

c6c/8l
0290V 1es
91.0vics
891861
6€5996 1
G81S61
00S006€2
191661
002006€L
1GG/81
clocelel
€.87/81
90v€61
96G/81
80S0}Ics
S01961
G1G68.L1
£09/81
Yvel81
cvel8l
901961

3031d
aa
ON

S61

43y
aa
‘ON

Sl

€ Xoun 91-8/¢ uojnog
oun 9|-8/¢ uial} Noiog
Juswiauelius p 8101N0Y
8/G X 0g-¥/1 SIA
Inapusl-1ejeb np seig
‘5’ Inapusi-1eb np ainod
oun 9|-8/¢ ulal} NoIog
noio3

uupuew ap alnod
a||epuoy

H SIA

aJluteyd ap abi|
abJeyoop ap InajoseQ
noiog

uoIsio) ap 1ossay
uoyouew ap neadey)
odun g1-91/G noidoq

91/G @inliag ofjidnoL)
8/S X 81-91/G uojnog

eHZL X 91/E} X 2E/E} 8llepuoy

$9|lq & Juswe|noy
uupuew np Jayen

aigJe,| ap a|quiasug

ab1L

abeinoq unod awen
asnalenbiyosp swe

91/, uojnog

‘a’D ulLpuBW 8p 8J218AN0YD
‘5’0 ULpUBW 8p 8]2I8AN0YD
Jayed np a|quiasug

NOILdIHOS3a

9190t 1L
009006€Z
€01961
6cl.€1
G9096 1
08€.61
009089¢€.
¥€200¥
9EvELL
069/81
¥86€L1
L6 L€l
82vX.G2/8I
XcSvol 1
c018.1
X¥0€S0
005089¢€.
80c161
S0S0v el
clELELBL
XG81v0L 1
182¢/81
16¢/81
LEE007
9G2¢/81
GGc/81
SoEV/1
181261
99096}
LS XcE956 |

3031d
3a
ON

3ISN3IANOL 3a H3LHVO
0%-00 2 096 LINAOHd 3d "ON ‘(200¥002096) ¥SH92199d 3T1IAOI 3d 'ON - HNILOVHL



3dSN3AANOL 3d H31HVO

0%-00 2 096 LINAOHd 3d "ON ‘(200002096) ¥SH9Z199d 3T1IAOW 3d 'ON - HNILOVHL

€7 X8)-$G Yoap Jamow

—
-

vi



€l

'u019||INa4 ap Jnajow a2 unod anjeAs Jioanod iney snid ap Jnajow un Janysqgns 1nad uonens ¥ sbbug ‘enoedeo 19 uoned
-lige} Bp SUOIBlWI| SSP UOSIeJ U INdlow ap dlljIqeleA el-e-Inalow 9| 18 ‘(epnuie,| ‘eupiwny,| ‘einieladwsal e|) seueique
uonesado,p suoipuod sa| ‘uoned)dde,p suoienwi| s ‘(*01e ‘ueingied ap adwod | Unsreingied 9| ‘JuBWasSIPIoal 9| 4ab
-leyd ‘quswaddeyos,| 4re,p Jnakojiau a) S8I10Ssa20k S9| ‘e 91wl Sed Siew ‘INjoul SINd10.) 8P JUSWILIOSSE aun,p UoSIel Us 1S9
aoualayipana) (ensuno «aoe|d Ins » ‘e|gqeluaasouessind gf) joanod ap uswadinbg,p suuop neadiow un suep asijiin puenb
anjeag asso4b ap Jioanod 9| sed eladdojonap au zeb ap Jnsjow 9| ‘quawadinbg,| ap uoneliado,| e se|qedldde senbibojoog
sawg|qo.d ap a191eA g 18 99e|d 1s8 sinajow sjanbsa) Ins synpoud ap abie| nes|gel 8] Xnap S8| suuo( INSJ0W 8p dljIgqeLBA
B|-Ee-INalowW 9| 18 Sjuelquie uoiielado,p SUoIIPUOI S8| ‘SBSOYD SaJine a.ius ‘Jed 81081e 1S9 18 seq sn|d BJaS 1n1q INa10wW 8p JI0A
-nod a|qenion 87 (G-200g UOISINSY B]) G66 L[ VS B JUsWdwIojuod 99611100 919 B 18 9Nuslq0 919 B JUSWASSSE|D 9P UOIINIDXI |
10 ‘(21NP2201d B| JUBN[BAT UOISIO] Op JUSWOJ\ 9] %@ INSIOJA 8P JIOANOd 18d 9]) 06 L L[ 9pod 9| (sinejowoiny sinaluabu),p
9191008 B|) J¥S € 919nbi1d 1UsSWSWIO0I 1S3 s|anpiAlpul zeb ap Jnajow ap sejopow s8] Jnod juenjeAd 1nig Jioanod a7

Inajow ap JI0ANOd 9P JUBWASSE|D 9p uoneWIoU|T]

ww ‘Gz = 99nod |-- ‘N-"J seonod us segu
-uop jJuos Jesodwod sp suolsuswip s8] saol :INOHVYINIY

ao s.¢'1 Buiysng g6v.81 16

L X91-8/€ SIA 919000Z1 06

SWas 99Ae | X 9un 81-91/G uojnog 6E€C86 1 /8
G619 G2°€ X 02 X 02-9}/L uojnog €366.L1 a8
¥/L X 91-8/€ SIA 029090 | 78

uoyonog 69181 a8

ajiny,p abuepia ap aqni 9G18Y L 18

L X8L-91/S SIA 906¢€8 | 6.

‘a’n agnL 685091 ML

‘5’0 aqnL 2909/} 0L

XNBIOUd|IS 8P 8InjuIer) L6ES9L 69

sLgap ap Jnajosjeq 62997 | 29

oun 0g-¥/1 H noso3 00v01SEL 17

91/, ulai} sjlopuoy 0040001} v

0S¢’ XAl ee/st Xxao 2/L-1 slepuoy X.1619¢} (87
neAn) ep abe.ies ap splg X/.8¥€2} A
assaud Jal|j0D 9005V | L€

sa||9oung - 8Jed ap nap 08Llel 62
90UBSS9,p BUNPUO) GeLioy 8¢

I8uels np epuewwony  8¢vX.192.81 44

/€ X 0L H SIA L9161 le

zeb sop opuewwo)  8gYXLEYSLL 02

neadey) 1G6S6 | 8i

9oUBsSs9,p JIoAIBS9Y 66761 Sl

alinod everBl cl

anbaouyose abeAeiqug GEEBLL L1

Inajow np 8101in0H 02er6lL 6

XNaIoud|IS geclevl 4

(un@10W Np 1UBOLIgR) NP B1NS
Jed sao91d s8] zepuewwo)) 1 3-09.0

-L/8G¥ 9|9pow op ‘ON-sbbug Jnsjopy - - - !
NOILdIHOS3A 3031d 434

3a 3a

'ON 'ON

d4N310N
0%-00 2 096 LINAOHd 3d "ON ‘(200¥002096) ¥SH92199d 3T1IAOI 3d 'ON - HNILOVHL



cl

S3T13O0NILIA-VHVd
dILV1TNOV4d LN3INdINO3

2 1hog-sq xa1-aulbus

6¢C

dN31O0N
0%-00 2 096 LINAOHd 3d "ON ‘(200002096) ¥SH9Z199d 3T1IAOW 3d 'ON - HNILOVHL



L

ww ‘Gz = 9anod |-- ‘N-"3 seonod us segu
-Uop JU0s Wesodwod ap suoIsusWIP s8] S8IN0| :INOHVINIYH

voddng /61961 0/

8L1° XG0S X G'| 9||opuoy 291661 69

G 18D ¥ 1-91/. 191100 € UIdJ} N0103 00.006€. 89
a|nod LEL¥6L 19

€ X ¥1-91/. H uojnog 8v/020L. 99

anuslal ap Jal||0D 6v8661L  ¥9

¥/€ X 81-91/G SIA 21G000LL €9

"@-D uonoalip ep alleg LWwiv6lL 29

"5’ uonoslIp 8p slleg oviv6L 19

1 1-8/G 191100 € UIdJ4 N0103] 000+26E€L 09
8|jlepuoy 8v/¥6lL 65

Juswsalends e uojnog Lv/¥6L 8§

voddng ovel6lL LS

090 X ZE9'} X £6/" 8||9puocy 196881 €S
1un 0g-g/} NoJog-a.uo0) 0080v6E€L IS

"B gt X 8/€-2 X 91/6 8||opuoy z18e8161  Gb
gluap Jnajoes 2elv6lL  SE

¥/€ X 91-8/€ SIA 219000} 82

uonoaIIp 8p 1UBjOA Np neadeyd ap Uesu|  8ZYXS60981 92
uonoauip ep ajINog Sy8v6l 22

uonos8IIp 8p Jue|oA Np Unejeidepy 1£/981 12
uonoauIp 8p uonesieniu]  82¥X929s6L 02
enbejd ap aiquy 62.v6L 61

uonoaIIp 8p Iy 61280v 91

jun $g-g/g utaly noo3 0090¥SE. St

8/g uiBly 8||@puoy 0090¥00F VI

"B 91 X ¥/L-1 X g€/S2 dl|opuoy X6v.i2l €I
ayooiq ap neadey) Xeez el 6
G/-¥0ES1,U dijo 8jjopuoy 6200002 | 8

"Bl 91 X 8/S-1 X g&/Sg 9llopuoy NCIZARAY .
104Np 891Nq 8p Jalled H9929 9

"D 8yooiq e| 8p e|quiesug 060€0Y S
50 8400.q B| 8p 8|quaesul 68001 v
naiss3 89656 | 2

uonosuIp 8p JUBIOA  82¥XE60981 L
NOILdI4oS3aa 3031d 334

3a 13a

ON 'ON

NOILO34dIA V1 30 IT9NISN3
0%-00 2 096 LINAOHd 3d "ON ‘(200¥002096) ¥SH92199d 3T1IAOI 3d 'ON - HNILOVHL



1]8

el e T~ ) Zwaid yeals xa)-bulies)s

NOILO34dIA V1 3a IT9INISNS
0%-00 2 096 LINAOHd 3d "ON ‘(200002096) ¥SH9Z199d 3T1IAOW 3d 'ON - HNILOVHL



ww $‘Gg = 9onod |-- ‘N-"3 seonod us seguuop
1U0S Juesodwod ap suoisusWIp S8 'saINo] :JNOHVINIY

asayiualed aQ ieg aQ 81dno)
uoIssiwsuel] 8Q apJen) aq ainue)
S|1IN0 B 8110 8p 8|0SU0D

"Bl O X ¥/1-1 X 2€/12 lepuoy
anuajal ap Jal||0D

alnod 8] Jnod yoddng
aJ1eJjuod ajepad

JUBAR US 8jepad

uojnog

uojAu ap Jaljed

Inaingino

ab1|

9juap IN810es

12nbo7

yoddng

uoddng

L X 91-8/€ SIA

apInYy

9pnood JainaT

abeAeiquia p pioooey
al|epuoy

anusjal ap Hossay

2/-2 X 91-g/¢ uojnog

uoping

a[xe as|0}o1u]

uojnog

81041N02-9pINKL)

1onbo7

NOILdIHOS3a

60120V 922
IS0V G2z
82vX660€6}  ¥2T
0102126 222
L81€0V 122
IE196L 912
82vX108E6lL  GlZ
82vX20eL6L  ViZ
82vXeses6l €12
Xesl0zl 12
098/6L 012
99v661 602
698/6L 802
898/61 102
198/61 902
69.66L .61
919000.} 961
8LEVBL 061
LIEVBL 681
€2er6lL 881
0lZeet6l /81
lZevel 98|
02904122 S8l
S0SX 195561 V8|
/GE/6L €81
919012 LI
Zeev6L 0Ll
1G2S0v /91
3031d 434

Ia  3a

ON 'ON

G29’ uleld 8||epuoy

alepad aq a|bul] apuewwod aQq
abeAeiquie p [oddel op Lossay
anuajal ap 1al1||0D

¥/€ X 8/1 enpusy |jidnoy
Jlojply g Hossay

SIA

/€ X 81-91/G SIA

81-91/G H ulell noio3

a|buy e| J8INeS

GZ'L Xxoun gL-91/G H uojnog
uosLI0] 8p ayoeny

2/ X P/L SIA

G 19 81-91/5 pyb|4 xeH uojnog
"BH 91 X8/G | X2E/L | 9||lepuoy
alqle,| ap s|quiasug
a[eplozadel; 81041N0D
Inapusi-iolen

91-8/€ ulai} noto]
Inapusl-1ajeb np ainog

uojnog

a[epad e| ap 8InPaAno)
1uswauuollels ap ulely np abi|
3 us anbeg

uiaJy np abi|

|[oddels ap Lossay

ulel4 8q 1ossay

Y 91 X91/€) X ZE/E| 9||epuoy
anoy aq naloly 8q uojnog
anoy a8 naAol\ 8 99|quuassy
a10Inpus 8jjapuoy

310

99y biojyn] ‘uoissiwsues)

NOILdIHOS3a

06261 991
9v2L0v €91
cOvS6L 191
¥8v69L 091

21v0209.  6G1
Hl6vb €SI
80S06vLL €Vl
21S000LL G2l
00S006£. 9L1
Lv2l0v 66
02509/v. 26
281.0v 08
cevert v
YYS06YY. €L
X008€Zl 69
G98/61  ¥9
XL06521 95
92Ev6L 2
0090068. 1§
12s¥6L  0S
v190L12. 6P
Hesss b
G/2/6L S
£600002} €€
Sv2l0v 62
6,966} 92
2L0L0r LI
9lEIEL6L  GI
0800v+ 6
188661 L
HE9S. €
300, 2
------ !
3031d 434
3a  13a

ON ‘ON
LN3INNIVHLNT

01-00 2 096 LINAOHd 3d "ON ‘(200¥002096) ¥SH92199d 3T1IAOI 3d 'ON - HNILOVHL



o
=
<
@
—
(0]
x
\°]
~
«Q
=3
71
c
=%
=+
o
=
Ko]
7I4
N

LIN3INN|VHLINIT

0%-00 2 096 LINAOYH 3d "ON ‘(200002t096) ¥SHIZLO9d I13AON 3A "ON - HNILOVHL

AN



ww $‘Gg = 9anod |-- "N-"3 S8onod us seguuop
Ju0s Juesodwod ep suolsuswWwIp s8|'seiNol :INOHVYINIY

10de) ‘voddng

noJog

asi0le4ug

uolnon aqg ayoeny

8/G X 02-¥/I SIA

'©'Q ednp

'@ ednp
Juawiaoioual ap anbe|d
awloj-a1e|d ©Q IN8suadsy,q Jna1edipu|
pJog ep nea|ge} Np neauued
81-91/S H ulaJ} noiog
¥/€ X 81-91/G SIA
uojnog

pJoq ap nes|qe|
8(|inog

SIsseyd

2INBAN0D

a||inog

8/G X ¥2-01 SIA
JUBWasI0}8.1ud,p 9291d
yoddns np uainog
Z/LX¥/L HSIA
2]gIISNqWI02 ap aJ18us]
#moelqo.q aueg
Inaos|eq

uoiesijeuen

lloing

uojnog

/€ X 0L H SIA

8/G X €1-01 SIA

2/L X 81-91/G SIA
uoddng

oy

¥/€ X 81-91/G M8I0S
Inajow e| ep anenbe|d
alpueje)

10de)

pJoq ep nes|qeL

NOILdIHOS3d

76€96 1
00S0€6€L
621907
191S61
6cL.€1
82vX8¥869 |
8SX.1¥8691
1,961
G0SX00€L6}
82¥X860€6 |
00S006€Z
21500041
02508.7.
166261
82vXc0lE6}
LLvS61
1GOG6 1
12ccS61
922007
9€2E6 L
928961
cevevl

82V X.60€6}
0v8191
GES66 |
1GESLL
GS9191
6€596 1
LI9L6I
clgcel
80S061L 1
VIEV6L
8¢¥X60000¥
21609041
G2l961
8¢VX682S.LI
02¥X09¢S.}
8¢vXc01S61

3031d
3a
ON

8/¢
9€¢
Gee
8¢¢
444
90¢
G0c

434
aa
‘ON

S3LNIFON3I/SISSYHI

01-00 2 096 LINAOHd 3d "ON ‘(200v002096) ¥SH92199d 31IAO 3d 'ON - HNILOVHL



17d 11 YiealS Xa)-sisseyo

3LNIFON3I/SISSYHO
0%-00 2 096 LINAOHd 3a "ON ‘(200002096) ¥SH9Z199d 3T1IAOW 3d 'ON - HNILOVHL



ww $‘Gg = @onod |-- 'N-'3 seonod us segu
-uop Juos Juesodwod ap suolsuswWIp S8 s8I0l :INOHVINTH

9 eneu e Jeyojdxg 296.0v €0l

8ILI0S AZ| 8leu e| Jayio|dx3 1251474028 V]8

MINLVIN 8HeN L1€861L 1O}

"Br 91 X 8/L X 2€/6 9l|epuoy 911606+ 00}

P/€ X 02-¥/} H SIA 2Lv0L9/1 66

ayoeny 042061 16

8INuUaAN0Y Y200y 06

lapjoyqing eQ e9|quiessy gvesLl 6L

sissey) abewn|e,p so|qed sep sieuseH 9/2v61 LL
HOoA-g | 8o €0e00y 69

P/€ X 8L-91/G SIA Z1+S090Z1 GG

Jnaydnualu| 5e{e} 7AN 0S

aJreioy Jnaydwo) €9/10¥  9Y

dploud|os ,0Gc61 (974

auJoq ap aInuUsAn0D €9G1¢€1 A4

2/l X 0g-¥/L SIA 80%0c..} 874

Hoddng vOLLOY  OF

saleyd sap Jnaydniiaiul] X210 L %

10B1U09 8p 91D Ge6LLY €€

abewn|e,p InsjoeU0) 0S€E6 1 (0%

Inaydnuayy| SYSI0Y 62

JIOU - | g ©p "B 9 9p 8ssew ap 9|qe) L6YSY L 82
oun 0g-¥/1 H noJo3 00¥0LSEL /2

9|qisnd 851G/ 1L 9c

abno. - "od 91 &p iy un deAe B 9 Bp BLBJE] P B|qeD £68861 G2
alleneq ap a|qe)d €G200v 144

a|nodwy Sy e

rgS Ly 1L/M Saseyd sap ueinod ap sesud sep sieuseH 889G/ | 12
ossaud abe|jinosan ap Jnardnuisiu| 8€19/1 9l
alleneq sp oeq L6198 8

/€ X oun Q0g-¥/1 H uojnog cv09.LvL 4

aliepeg 126vv1 L

NOILdIHOS3d 303ld 434

3a 3a

ON 'ON

3ANOIYLO313
01-00 2 096 LINAOHd 3d "ON ‘(200¥002096) ¥SH92199d 31IAOI 3d 'ON - HNILOVHL



uondo,| saunay,p INsjedIpul| 99AY

uondo,| 81I0JNX8 AZ| D8AY

4-SiLl
AN0OIH.LO3T3

7

0%-00 2 096 LINAOYH 3d "ON ‘(200002t096) ¥SH9ZLD9d I13AON 3A "ON - HNILOVHL

AN



'39v19YO NA LINJIWINNOILONOL NOd

37 H34NSSY HNOd 3OV1d N3

S319INONVY S3ASINTY 3413 INJAIOA S3T113
SHNILOINNOD ‘373A0W NA NIILIHINI T HNOJ

O S3IATING 313 INO S3FT0SI

S3ONId S311S :INOYVINTY
S3T9IAOINV-NON S$3370SI S3ONId
SHN3ILOINNOD

_._

ANALOANNOD
STeUIRH pIoq op ned[qe],

€

(2LOD ¥ TdNODDV)

STAUVHd

AION

(JHONVHE3A ¥N3LYINOIY) /L 009€ @ NIN VO SLTOA 82

NNag

AOLVLS

(/L 009€ @ OO dINV 91-6) IOUVHO
30 IWILSAS NA LNIWIANTY

dN3aLvINO3Id

ADNVIO

HDNOUY

@

(H1LV.LIN0V4)
21101NX3

AION

JION

(3HANITAID 378N0A ¥ SHNILOW
S314NS S31DNOd 2)

JHIVHOH
H4N3LdNOD

(d1ILYLINOVH)

JFOVANTIV.A 3J1INN
vnoavl  ( y——m— 1
: 3d 34NLH3ANO .Hovwn—l-lv
77777777777777777777 ANALOANNOD |
SISSEUD |
HN3LO3INNOD LNVLINDOHIO-14N0D :
!
|
00 | ‘
B B T N |
ANALDINNOD |
NOILDNOI

3aIONZI10S JONISS3a

(odinb3 1)

1344V.d INVOHO

AION

MNALOANNOD LV + S + g|3ovddvINgd
SreuIe SISSEU) e lv+g | IHOHVIN
—— IV +g AOVANTIV
VO IG /3HOHVIA
WH+O+IN| 13HHVY
D © «SL1Ivd,, LINJHID | NOLLISOd
0 Q JOVINNTIV.d HN3LOVINOD
| —

(410D ¥ 1dNODIV)
UNALANYHALNI
30¥04 3a 3siyd

aj v
of 4 4

H] 4] 3

HHONVTE/AION

(3dNDD0 NON)

393IS NA UN3LdNYYILNI

|
|
|
SH3IAIH SNVA Svd !
J1NNY3d SHIATY :

|

Fg AN
WION ¢ . ‘
A /g D DY
WION T T IR
T
_________ -

, |
1 |
. I
iaawvuawa/maaﬂ‘ aonod %/Q :V onon
SRID N C | C | | :
I . I |
| : | |
| : ! O T HHONVI1d H: (33
1 AAY VI
o I 304804 30 3S4d
ElﬂOlHJ_OEl'El 777777 | HHONV14
__ JovAvdand _ _ :
| (41LY1IN0V4)
| 31gi1snd 34 13INIHIJANY
45n0yd
45n0y
dn3agdvnaa 0 oo oo - o :
JAIONTT0S 5,43 1vg
o110
- +

4-CTHOS

VINIHOS

01-00 2 096 LINAOHd 3d "ON ‘(200¥002096) ¥SH92199d 3T1IAOI 3d 'ON - HNILOVHL



ww $‘Gg = 9anod |-- "N-"3 $8onod ua seguuop
Juos jJuesodwod ap suoisuswIp s8] ‘sainol :INOHVINTY

(leanL zo 01] 108"

1A- L LB T[98YM

ap aqgn) naud ap aNgydUEeId p JUIOP veEYY I
aJolLe ajuef e| op s|quiesul Ly XY.L0vEH
(81uinoy uou) alole Sl B 81qUEey) rvSEL
aJlallie naud X88GS01
nalsse,| op neadeyd  LgrXLSLYOk
(lJuswa|nas ainalglue 8N0J) BpLJ B Jaljed HOY06
(luswe|nas ainaudlue dnol) JNassielr) H8./2
inaugjue naud X0€290}
(81uInoy UoOU) BinadlIBIUE JlE B diqWeyD HVELS
ainauglue sjuel e| ep sjquiesul L2 X822c90 |
SAJeA B| 9p ainingny 6€199
naud np aAjeA g| ap uoyonde) 26165
NOILdIHOS3a 3031d
3d
ON
(sredueyy) aseroudoud np [Bnuepy L0ELLY
(srejbue) aurerpldoud np januepy L£9601
'Q O pald-asodalp uIssN0)  82HXLOLEBL
"D’ paid-asodaip uisSNo)  8Z¥X6.2E6
uoljeALIgp aluewodessq 096991
a9 [eJ91e] Sooyo-aled sluewod|esad 676801
D) [eldle| SO0Yd-died SlUBWOI|EI( 8v6801
[eJo1e| neauued np ajuBWOo9[E29( 96.80%
9|le,| 8p slueWOodEI9(d ovleclt
9SNapuo} ap aluewo9edId[d €950/ 1
uonusye,p sluewooedng c0s8.L
NOILdIHOS3a 303id
3a
ON
f.—\
“e—
Sl
8
o)
— I
/ L
14
€ o

L1
(0]8
6
8
5 8
S 6 ¢
14
€
z OLV
L
434
aa
‘ON
S3HIL ANV ST133HM
.- 29Ae j0ded np 8lUBWO2[EI9( 1G€20v ol
- - aleneq
-- e| ap uosjod/iebuep ep sluewooe9Q G00SY | 6
.- 9SNapUO} 8P dIUBWOI[EI9J G8/861 8
9l insjow np eluewoded9 €880t 9
Gl UOI}08JIp 8P JUBJOA B1UBWO2[B9(J evl2lL S
vl abueyoal ap seo91d ap slueWORI9(] ovLLLY v
€l pJioq 8p nes|ge)] InsLgjul 8lueWIoded9d Geseoy €
Al 29AE J0ded Np aluBWOIBI9Q Geeeor 4
b uones9do,p slueWOoo[E09Q 8S9L LY b
434 NOILdIHOS3a 303ld 434
3a E[e] aa
'ON ON 'ON
/7< :
e -,
: l' - ~\ : :
\ RN o
6
€l
S
€
z 174
JINVINODTVO3d

0%-00 2 096 LINAOYHd 3a "ON ‘(200002096) ¥SH9Z199d 3T1IAO 3d 'ON - HNILOVHL



‘N-"3 XNV INIHdINI dV Z0°€0°0F L0ELIY

wod oid-uejnod-mmm :gam a)IsS a110uU zaSIA

‘uonesi|iin,| ap SIo| UINIIS ap sapduN| sap sinolnoy zaliod

NIddVI 3d 4N310V4dl

*9111N29S 9p suoioNJIsul 1@
S]uUaWaSSIMIAAR S99 sed zasi| aU SNOA
IS 19)|NS94 Ud JuaAnad SasnNaLIYS saINs
-s9|q ST '9MINJYS Bp suoldNIsul

S9| 10 SJUBWIASSILIDAR SB] SNO] ZAAINS
|Jonuew 9| jusdwasnaublos zasI

:LNFWISSILYIAV v :H'IQGOIN
NOILVHVd34d 3d S3114Vd 3d T3NNVIN

Odd uninod

Svd Z313r 3N INVL1HOdNI T3NNVYIN





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


